
Call the Oregon Psychiatric Access Line (OPAL) for clinical 
consultation at any point in treatment: 503-346-1000
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Acute Bipolar Depression Algorithm

Yes No

Is acute bipolar 
depression 

considered severe?

If safety concerns cannot be 
mitigated, consider referral 
to emergency department 
for inpatient treatment

Choose a first line medication  
(see list of pros and cons):

Lamotrigine — 25mg/d po for two 
weeks, then 50mg/d for two weeks, 
then 100mg/d for one week, then 
200mg/d. Use 50 percent of dose 
for concomitant valproate or other 
enzyme inducer.

Lithium — goal trough level of 0.8–1.2 
mEq/L. Start 300mg BID-TID, adjust 
by 300 mg q3d to target serum level. 
Maintenance Lithium level should be 
0.6–1.0 mEq/L after euthymic.

Quetiapine — goal dose 300 mg.  
Start 50–100mg qhs, increase by  
50–100mg q1–7 days as tolerated  
to 400mg. Maximum is 800 mg per 
24 hours.

Continue with 
treatment and 

monitor for 
breakthrough 

symptons.

Reassess 
psychosocial 

needsConsider a second line mono or combo therapy

Mono: Combo:

Choose a  
psychosocial treatment 

and  
first line medication

Concurrent psychosocial treatments to be decided by 
patient preference, interest and service availability:

Psychoeducation for patient and supports
Talk therapies: family-focused therapy, interpersonal and 

social rhythm therapy, cognitive behavioral therapy
Social service referrals to address housing, medical, 

dental, substance abuse, spiritual, vocational, recreational 
and legal concerns. Includes communication between 
sending and receiving providers for purposes of continuity 
of care.

Does the patient have 
breakthrough symptoms despite 
consistent first line treatment?

•	Try alternative first 
line monotherapy

•	Cariprazine

•	Divalproex

•	Lurasidone

•	Lamotrigine and another bipolar  
treatment medication

•	Lurasidone and Lithium or Divalproex

•	Olanzapine and Fluoxetine

•	SSRI or Bupropion and another 
bipolar treatment medication

For the treatment of acute bipolar depression avoid:
•	Aripiprazole (evidence of ineffectiveness)

•	Antidepressant monotherapy (ineffective and runs the risk of triggering a manic or mixed episode)



Picking a second-line bipolar depression treatment

There is little evidence to guide decision making among the multiple options 
suggested here as second line, co-equal options. Determining factors for a given 
patient are:

•	Patient preference
•	Patient bipolar illness history
•	Psychiatric and physical health co-morbidities, and
•	Symptom severity.

Here are some general principles to keep in mind:

Combination mood stabilizing treatments

•	Lurasidone + Lithium or Divalproex
•	Lamotrigine + another mood stabilizing medication

May be most appropriate for persons with:
•	Severe depressive symptoms, or
•	A history of non-response to appropriate monotherapy trials.

Second-generation antipsychotic monotherapy
•	Lurasidone
•	Cariprazine

May be most appropriate for persons who:
•	Have not tolerated or not benefited from Lithium or Lamotrigine, and
•	Quetiapine has failed or is not an option.

Also, appropriate when an antipsychotic medication with lower metabolic  
syndrome risk is a very high treatment priority.

Selective serotonin reuptake inhibitors (SSRI) antidepressant agents
•	Olanzapine-fluoxetine
•	Adding an SSRI or Bupropion to another mood stabilizing medication

Adding an SSRI may be most appropriate if a patient deals with:
•	A co-morbid anxiety disorder, or
•	PTSD.

This is particularly true, if:
•	They have a personal experience of benefiting from SSRI treatment, and
•	Have not been restarted due to symptoms of mania.

Bupropion
•	Added to another mood stabilizing medication

May be most appropriate when:
•	Depression is insufficiently responding to mood stabilizing treatment, and
•	Selecting a weight neutral medication has a high priority.

Note: Bupropion is unlikely to help with anxiety disorders (as compared to SSRIs). 
For some patients it may worsen anxiety. 

Regimen Selection pearls

Lurasidone + Lithium/Divalproex

Lamotrigine + other med

•	Good for severe depressive symptoms

•	If no response to other monotherapy

SGA monotherapy:

Lurasidone, Cariprazine

•	If no response to Lithium or lamotrigine 
and quetiapine won’t work.

•	Low metabolic syndrome risk

SSRI + other bipolar med •	With co-morbid Anxiety or PTSD, 
especially if it helped in past

Buproprion •	Can help with depressive symptoms, 
not anxiety

•	Weight neutral



Pros Cons

Lamotrigine •	Lowest overall side effect profile
•	Lowest risk of weight gain
•	Safer in pregnancy

•	Slow titration over 6+ weeks
•	Consistent adherence essential
•	Rare risk of Stevens-Johnson Syndrome

Lithium •	Decreased suicidality (*though caution as it is dangerous  
in overdose)

•	Simpler dose titration than quetiapine
•	Strong evidence of support

•	Narrow dose window
•	Extreme caution when used during pregnancy
•	Renal, thyroid toxicity
•	Medication interactions

Quetiapine •	May see mood benefits more rapidly
•	Sedating properties can be helpful for anxiety, insomnia
•	Safer in pregnancy
•	Wider dose window

•	Moderate risk metabolic syndrome; highest risk weight gain 
amongst these options

•	Can be sedating, risk orthostatic hypotension

Medications pros and cons

You can get this document in other languages, large print, braille or a format you prefer. 
Contact Amanda Parish at 503-383-8142 or email amanda.b.parish@dhsoha.state.or.us. 
We accept all relay calls or you can dial 711.
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